
Therapeutic Index
Practical guidelines intended for 

physicians, pharmacists, nurses 

and medical auxiliaries



Abacavir = ABC

Acetaminophen

Acetylsalicylic acid = ASA

Aciclovir

Albendazole

Albuterol

Albuterol aerosol

Albuterol nebuliser solution

Aluminium hydroxide

Amitriptyline

Amodiaquine = AQ

Amoxicillin

Amoxicillin/Clavulanic acid

Artemether/Lumefantrine = AL

Artesunate = AS

Artesunate/Amodiaquine = AS/AQ

Artesunate + Sulfadoxine/Pyrimethamine = AS + SP

Ascorbic acid

Aspirin

Azithromycin

AZT/3TC

AZT/3TC/NVP

Beclometasone aerosol

Biperiden

Bisacodyl

Bisoprolol

Butylscopolamine

Cabergoline

Calcium folinate

Carbamazepine

Cefalexin

Cefixime

Charcoal (activated)

Chloramphenicol

Chloroquine

Chlorphenamine = Chlorpheniramine

Chlorpromazine

Cimetidine

Ciprofloxacin

Clindamycin

Clomipramine

Cloxacillin

Co-amoxiclav

Coartemether

Codeine

Colecalciferol

Cotrimoxazole

Dapsone

Desogestrel

Diazepam

Diethylcarbamazine

Digoxin

Dihydroartemisinin/Piperaquine = DHA/PPQ

Dipyrone

Doxycycline

Efavirenz = EFV = EFZ

Enalapril

Ergocalciferol

Erythromycin

Ethambutol = E

Ethinylestradiol/Levonorgestrel

Ferrous salts

Ferrous salts/Folic acid

Fluconazole

Flucytosine

Fluoxetine

Folic acid

Folinic acid

Fosfomycin trometamol

Furosemide

Glibenclamide

Glyceryl trinitrate

Griseofulvin

Haloperidol

Hydrochlorothiazide

Hyoscine butylbromide

Ibuprofen

Ipratropium nebuliser solution

Iodized oil

Isoniazid = H

Isosorbide dinitrate

Itraconazole

Ivermectin

Labetalol

Lactulose

Lamivudine = 3TC

Levodopa/Carbidopa

Levonorgestrel

Oral Drugs



Levonorgestrel (emergency contraception)

Loperamide

Lopinavir/Ritonavir = LPV/r

Mebendazole

Mefloquine = MQ

Metamizole

Methyldopa

Metoclopramide

Metronidazole

Miconazole gel

Mifepristone = RU486

Misoprostol

Morphine immediate-release (MIR)

Morphine sustained-release (MSR)

Multivitamins

Nevirapine = NVP

Niclosamide

Nicotinamide

Nifedipine

Nitrofurantoin

Nitroglycerin

Noramidopyrine

Nystatin

Omeprazole

Oral rehydration salts = ORS

Paracetamol

Paroxetine

Penicillin V

Phenobarbital

Phenoxymethylpenicillin

Phenytoin

Potassium chloride immediate-release

Potassium chloride sustained-release

Praziquantel

Prednisolone and Prednisone

Promethazine

Pyrantel

Pyrazinamide = Z

Pyridoxine

Pyrimethamine

Quinine

ReSoMal

Retinol

Rifampicin = R

Risperidone

Ritonavir = RTV

Salbutamol

Salbutamol aerosol

Salbutamol nebuliser solution

Sodium valproate

Spironolactone

Sulfadiazine

Sulfadoxine/Pyrimethamine = SP

Sulfamethoxazole (SMX)/Trimethoprim (TMP)

Thiamine

Tinidazole

Tramadol

Tranexamic acid

Triclabendazole

Trinitrin

Valproic acid

Vitamin A

Vitamin B complex

Vitamin B1

Vitamin B3

Vitamin B6

Vitamin B9

Vitamin C

Vitamin D2

Vitamin D3

Vitamin PP

Zidovudine = AZT

Zidovudine/Lamivudine

Zidovudine/Lamivudine/Nevirapine

Zinc sulfate

Note. : All Product will be supplied with respective
generic name or brand name.



Therapeutic action
– Antiretroviral, HIV-1 and HIV-2 nucleoside reverse transcriptase inhibitor

Indications
– HIV-1 or HIV-2 infection, in combination with other antiretroviral drugs

Presentation
– 60 mg dispersible tablet
– 300 mg tablet

Dosage
– Child less than 25 kg: 16 mg/kg/day in 2 divided doses, without exceeding 600 mg/day
– Child ≥ 25 kg and adult: 600 mg/day in 2 divided doses

Duration
– Depending on the efficacy and tolerance of abacavir.

Contra-indications, adverse effects, precautions
– Do not administer to patients with severe hepatic impairment or history of severe intolerance to

abacavir that led to discontinuation of treatment.
– May cause:

• hypersensitivity reactions: skin rash, gastrointestinal disturbances (nausea, vomiting, diarrhoea,
abdominal pain), cough, dyspnoea, malaise, headache, lethargy, oedema, lymphadenopathy,
hypotension, myalgia, arthralgia, renal impairment;

• lactic acidosis and hepatic disorders.
In all these cases, stop taking abacavir immediately and permanently.

– Pregnancy: avoid, except if there is no therapeutic alternative.

Remarks
– Tablets are not scored. When half a tablet is required, use a cutter or a tablet cutter to cut the tablet

into two equal parts.
– Also comes in fixed-dose combination tablets containing abacavir-lamivudine and abacavir-zidovudine-

lamivudine.
– Also comes in 20 mg/ml oral solution.
– Storage: below 25°C

ABACAVIR = ABC

Prescription under medical supervision



Therapeutic action
– Analgesic, antipyretic, non steroidal anti-inflammatory (NSAID)
– Platelet antiaggregant (at low dose)

Indications
– Mild pain, fever
– Secondary prevention of severe pre-eclampsia

Presentation
– 300 mg and 500 mg tablets
– 75 mg enteric coated tablet

Dosage and duration
– Pain and fever

Adolescent over 16 years and adult: 300 mg to 1 g every 4 to 6 hours, without exceeding 4 g/day, for 1 to
3 days

– Prevention of pre-eclampsia
th nd75 mg once daily from the 12 to the 32 week of gestation

Contra-indications, adverse effects, precautions
– Do not administer to patients with allergy to aspirin and NSAID, peptic ulcer, coagulation disorders,

haemorrhage, severe renal, hepatic or cardiac impairment.
– Do not administer to children for pain or fever (use paracetamol).
– Administer with caution to elderly patients or patients with asthma.
– Do not exceed indicated doses, particularly in elderly patients. Intoxications are severe, possibly fatal.
– May cause:

• allergic reactions, epigastric pain, peptic ulcer, haemorrhage;
• dizziness, tinnitus (early signs of overdose);
• Reye’s syndrome in children (encephalopathy and severe hepatic disorders).
For all cases above, stop aspirin.

– Do not combine with methotrexate, anticoagulants and NSAID.
– Monitor combination with insulin (increased hypoglycaemia) and corticosteroids.
– Pregnancy:

th•pain and fever: avoid. Contra -indiCated from the beginning of the 6 month. Use paracetamol.
•prevention of pre-eclampsia: do not exceed 75 mg/day.

– Breast-feeding: avoid. Use paracetamol.

Remarks
– Take during meals, preferably with a lot of water.
– Do not crush enteric coated tablets.
– Aspirin may be administered in secondary prevention of atherothrombosis, at a dose of 75 to 300 mg

daily.
– Storage: below 25°C–

Do not use if tablets have a strong smell of vinegar. A slight vinegar smell is always present.

ACETYLSALICYLIC ACID = ASPIRIN = ASA

Prescription under medical supervision



Therapeutic action
– Antiviral active against herpes simplex virus and varicella zoster virus

Indications
– Treatment of recurrent or extensive oral and oesophageal herpes in immunocompromised patients
– Treatment of herpetic kerato-uveitis
– Treatment of genital herpes
– Secondary prophylaxis of herpes in patients with frequent and/or severe recurrences
– Treatment of severe forms of zoster: necrotic or extensive forms, facial or ophthalmic zoster

Presentation
– 200 mg and 800 mg tablets
Also comes in 40 mg/ml oral suspension.

Dosage and duration
– Treatment of recurrent or extensive oral and oesophageal herpes in immunocompromised patients,

treatment of h erpetic kerato-uveitis
Child under 2 years: 200 mg 5 times per day for 7 days
Child over 2 years and adult: 400 mg 5 times per day for 7 days

– Treatment of genital herpes
Child over 2 years and adult: 400 mg 3 times per day for 7 days; in immunocompromised patients,
continue treatment until clinical resolution

– Secondary prophylaxis of herpes in patients with frequent and/or severe recurrences
Child under 2 years: 200 mg 2 times per day
Child over 2 years and adult: 400 mg 2 times per day

– Treatment of severe forms of zoster
Adult: 800 mg 5 times per day for 7 days

Contra-indications, adverse effects, precautions
– Do not administer to patients with hypersensitivity to aciclovir.
– May cause: headache, skin rash, allergic reactions, gastrointestinal disturbances, raised transaminases,

neurologic disorders in patients with renal impairment and elderly patients; rarely, haematological
disorders.

– Reduce dosage in patients with renal impairment.
– Drink a lot of liquid during treatment.
– Pregnancy: no contra-indication
– Breast-feeding: no contra-indication

Remarks
– For the treatment of herpes simplex, aciclovir should be started as soon as possible (within 96 hours)

after the appearance of lesions to reduce severity and duration of infection.
– For the treatment of herpes zoster, aciclovir should be start preferably within 72 hours after the

appearance of lesions. Aciclovir administration does not reduce the likelihood of d eveloping zoster-
associated pain but reduces the overall duration of this pain.

– Storage: below 25°C–

ACICLOVIR

Prescription under medical supervision















































































































































































































































































Disclaimer 
Important Notice: Medical Information Disclaimer 
The information provided on this website, including the Therapeutic Index (TI) and Patient Information Leaflet (PIL) for 
various medicines, is for general informational purposes only. While we strive to ensure that the information presented is 
accurate and up-to-date, we make no guarantees regarding its completeness, accuracy, reliability, suitability, or 
availability. The TI values, PIL content, and related information may be subject to change based on ongoing research and 
regulatory updates. 

Not a Substitute for Professional Medical Advice 
The content on this website is not intended to substitute professional medical advice, diagnosis, or treatment. Always seek 
the guidance of your physician or other qualified healthcare providers with any questions you may have regarding a 
medical condition or medication. Do not disregard professional medical advice or delay in seeking it because of something 
you have read on this website. 

No Medical or Legal Liability 
We do not provide any warranties or guarantees regarding the medical accuracy or completeness of the information 
provided. The use of the information provided on this website is at your own risk. We shall not be held liable for any 
direct, indirect, incidental, consequential, or any other type of damages arising from the use of, or the inability to use, the 
information on this website, even if we have been advised of the possibility of such damages. 

Consult Healthcare Professionals 
For any medical concerns, treatment decisions, or questions about the appropriateness of a particular medication, always 
consult a licensed healthcare professional. The Therapeutic Index and Patient Information Leaflet should be interpreted 
and used only by qualified healthcare providers who are familiar with the specific context and circumstances of the 
patient. 

Patient Information Leaflet (PIL) 
The PILs provided on this website are intended to offer general information about the medication, including usage, 
dosage, side effects, and precautions. These leaflets are not exhaustive and may not include all possible information about 
the medication. For complete information, please refer to the PIL provided by the manufacturer and consult with a 
healthcare professional. 

Changes to This Disclaimer 
We reserve the right to modify this disclaimer at any time. Changes will be posted on this page and are effective 
immediately upon posting. It is your responsibility to review this disclaimer periodically for updates. 
By using this website, you acknowledge that you have read, understood, and agreed to this disclaimer. 

Contact Information 
If you have any questions or concerns regarding this disclaimer, please contact us at [Your Contact Information]. 



THANK YOU




